USE AND CARE GUIDE

ARBOR POINT COMMERCIAL DAY BED




Pre-Assembly

PLANNING ASSEMBLY

Please read this entire instruction manual prior to assembly.

Verify all parts packed in the carton against the parts list. Remove all protective materials and place the parts on a non-abrasive surface to
avoid scratching.

NOTE: More than one person may be required to
complete the assembly of this product.

HARDWARE INCLUDED

‘ﬂ NOTE: Hardware not shown to actual size.

_m BB _CC DD _EE (V_FF (0 _G6 ? ~HH

Part | Description Quantity

AA M6 x 30 mm bolt 9

BB M6 x 50 mm bolt 8

CC M6 x 35 mm bolt 13

DD M6 x 20 mm bolt 8

EE M6 wrench 2

FF M6 washer 38

GG M6 spring washer 38

HH Adjustable foot 4




Pre-Assembly (continued)

PACKAGE CONTENTS

Part Description

Quantity

Bay bed base

—h

Back right leg

Back left leg

Front right leg

Front left leg

Back apron

Front apron

Support bar

Back support frame

Middle leg

Canopy cover

Top frame

N—L_L—L—LN—L_L—I_L—L—L

Cushion




Assembly

1 Attaching the back support frame to the | “) Attaching one support bar to the front and

back apron back aprons
O Attach the back support frame (J) to the back apron ( F) with M6 o Attach the support bar (H) to the front and back aprons (G and F)
washers (FF), M6 spring washers (GG) and M6 x 20 mm bolts (DD) with M6 washers (FF), M6 spring washers (GG) and M6 x 35 mm bolts (CC)
using the M6 wrench (EE). using the M6 wrench (EE).

@ NOTE:Please ensure all bolts are aligned and assembled
correctly. Do not tighten all the bolts until Step 10.

3 Attaching another support bar to the front 4 Attaching the middle leg and support bars
and back aprons to the day bed base
D Attach another support bar (H) to the front and back aprons (Gand F) | ©Attach the middie leg (K) and the support bars (H) to the day bed base (A)

with M6 washers (FF), M6 spring washers (GG) and M6 x 35 mm bolts | with M6 washers (FF), M6 spring washers (GG) and M6 x 20 mm bolts
(CC) using the M6 wrench (EE). (DD) using the M6 wrench (EE).




Assembly (continued)

Attaching the front and back aprons to
the day bed base

O Attach the front apron (G) and back apron (F) to the day bed
base (A) with M6 washers (FF), M6 spring washers (GG) and
M6 x 35 mm bolts (CC) using the M6 wrench (EE).

o Attach the back support frame (J) to the day bed base (A) with
M6 washers (FF), M6 spring washers (GG), M6 x 30 bolts (AA) and
M6 x 20 mm bolts (DD) using the M6 wrench (EE).

GG AA FF
FF GG

Attaching the back left leg to the day bed
base

O Attach the back left leg (C) to the day bed base (A) with M6 washers
(FF), M6 spring washers (GG) and M6 x 50 mm bolts (BB) using the M6
wrench (EE).

=
s 1t

7 Attaching the back right leg to the day
bed base

OAttach the back right leg (B) to the day bed base (A) with M6 washers

(FF), M6 spring washers (GG) and M6 x 50 mm bolts (BB) using the M6
wrench (EE).

FF
BB GG
i
B
(LTI
Il |
F “ [T MJ
B[O

Attaching the front left leg to the day bed
base
oAttach the front left leg (E) to the day bed base (A) with M6 washers

(FF), M6 spring washers (GG) and M6 x 50 mm bolts (BB) using the M6
wrench (EE).




Assembly (continued)

Attaching the front right leg to the day

bed base
O Attach the front right leg (D) to the day bed base (A) with M6 washers
(FF), M6 spring washers (GG) and M6 x 50 mm bolts (BB) using the M6
wrench (EE).

FF

G
BB
D c
I 7
T
([0 = i A
L |
N
’ =

1 O Attaching the top frame to the day bed
base

O Attach the top frame (M) to the day bed base (A) with M6 washers
(FF), M6 spring washers (GG) and M6 x 35 mm bolts (CC) using the M6

wrench (EE).
OTighten all the bolts with the wrench (EE).

rr 66 °C

= -

—

1 1 Adding the cushions

o Place the cushions (N) on the day bed.

1 2 Attaching the canopy cover to the day
bed base

O Attach the canopy cover (L) to the finished frame with adjustable
feet (HH).
o The day bed now is ready for use.




